PA 440/1-74/18

Development Document for
Proposed Effluent Limitations Guidelines

and New Source Performance Standards
for the

SOAP and DETERGENT

Manufacturing
Point Source Category

K s

A2

2
e ?4

<
% Q
AL pROTE’

W 4genc

%

UNITED STATES ENVIRONMENTAL PROTECTION AGENCY

DECEMBER 1973



VRS

DEVELOPMENT DOCUMENT
for
PROPOSED EFFLUENT LIMITATIONS GUIDELINES
and

NEW SOURCE PERFORMANCE STANDARDS

SOAP AND DETERGENT MANUFACTURING
POINT SOURCE CATEGORY

Russell E. Train
Administrator

Robert L. Sansom
Assistant Administrator for Air & Water Programs

Allen Cywin
Director, Effluent Guidelines Division

Richard T. Gregg
Project Officer

December, 1973

Effluent Guidelines Division
Office of Air and Water Programs
[...]
biochemical oxygen demands. (100-12,000 mgr1)

4, Certain organics with surfactant properties.
(0C-1700 mg/1)

In addition to pollutants per se, the alkalinity or acidity of wastes is
also a primary concern and may mandate the *+reating of a plant effluent.

Of secordary concern in raw wastes are the following pollutants:

1. Boron or borates (less thar. 1 mg/1)

2. Phosphates (25-1000 mgr1)

3. Dissolved mineral solids (0-250,000 mg/1)
4. Zinc and barium (less than 1 mg/1)

Since phosphats compounds are used in the manufacture of several types
of detergent, some of them inevitably find their way into the process
waste streams. The concentrations actually measured vary widely and the
data are not sufficiently complete to make absolute judgments concerning
typical levels for many of the orperations carried out in tne industry.
However, some generalizations can be made.

In the closely controlled, well operated, integrated manufacturing
facilities examined as a part cf the present study, where phosphoric
acid type <cleaners were not Leing produced, +the concentrations of
phosphorus contained in the combined raw waste was generally under 25
mg/1l as phosphorus. 1In those same facilities the average concentrations

86



were typically 5-10 mg/1 as phosphcrus; i.e., of the same order as is
contained in domestic sewage.

Table 2 indicates the treatment technolcgy which can be applied to the
appropriate waste streams for removal of specific pollutants of concern.

DISCUSSION OF TREATMENT TECHNIQUES

The treatment technology proposed is standard and in routine use.
Operating and design techniques are well established and have been
reported upon extensively in the literature. Therefore, only a brief
discussion of such operations and processes is included in this report.
A list of the major pollutants and treatment methods usually employed to
handle them are given in Table 2. Removal efficiencies for some of
these treatment methods are giver in Table 3.

0il and Grease Removal - This may be accomplished by the application of
any one, or a combination of three basic separation methods - gravity
separation, physical filtration, or adsorption. The gravity separators
are designed to handle 1loads of 20,500-41,000 1l/day/sq m (500-1,000
gpd/sq ft) of surface. The filters are normally operated at 205-615 1
/min/sgq m (5-15 gpm/sq ft).

carbon and other related solid phase adsorption operations require
approximately 0.45-0.68 kg (1.0-1.5 1k) of adsorbent per 0.45 kg (1 1b)
of 0il removed. Flotation operates very much the same as the
sedimentation operation in terms of over-all efficiency. Air rates are
usually maintained around 0.004-0.011 cu m/min/cu m (0.5-1.5 cu
ft/min/100 gal) of recycled flow. Chemical doses of FeC13, alum, or
lime vary from 50-150 mg/1.

87



TABLE 2

Treatment Methods Used in Elimina+ion of Pollutants

Pollutants

Free and emulsified
0ils and greases

Suspended Solids

Dispersed Organics

Dissolved Solids
(Inorganic)

Unacceptable Acidity
or Alkalinity

Sludge obtained from
or produced in
process

Treatmerts

Gravity separation
Ccagulation and sedimentation
Carkon adsorption

Mixed media filtration
Flotaticn

Plain sedimentation
Coagulation-sedimentation
Mixed media filtration

Bioconversion
Carbon adsorption

Reverse osmosis
Ion exchange
Sedimentation
Evaporation

Neutralization

Digestion
Irncireration
Lagooning
Thickening
Centrifuging

Wet oxidation
Vacuum filtration

88



Takle 3

Relative Efficiency of Several Methods Used_in Removing Pollutants

Pollutant ard Method Ffficiency (Percentag2 of Pollutant Removed)

0il_and Grease
API type separation Up to 90 percent of free oils and greases.
Variakle on emulsified oil.

Carbon adsorption Up tc 95 percent of both free and
emulsified oils.

Flotation Withcut the addition of solid
phase, alum or iron, 70-80 percent of
both free and emulsified oil.
With the addition of chemicals,
90 percent

Mixed media filtration Up to 95 percent of free oils. Effi-
ciency in removing emulsified
cils unknown.

Coagulation-sedimentation Up to 95 percent of free oil. Up to
with iron, alum or solid 90 percent of emulsified oil.
phase (bentonite, etc.)

Suspended_Solids
Mixed media filtration 70-80 percent

Coagulation-sedimentation 50-80 rercent

Chemical Oxvgen Demand

Bioconversions (with final
clarifier) 60-95 percent or more

., Carbon adsorption Up to 90 percent

Residual Suspended Solids

Sand or mixed media filtration 50-95 rercent

Dissolved Solids

Ion exchange or reverse osmosis Up to 99 percent

89



Coagulation__and__Sedimentarior - These units are designed to provide
between 30 and 60 minutes of coagulation time and are normally designed
for surface 1loading rates of 16,400-61,500 1/day sg m (400-1500 gpd/sq
f+) depending upon the nature of the waste.

Bioconversion_Systems - Bioconversion is a biological method of removing
pollutants from waste water. Its wuse involves one or more of +the
following:

1. Aerated lagoons

2. Extended a=ration

3. Activated sludge

4. Contact stabilization
5. Trickling filters

While both a=robic and anaerckic sludge digestion are bioconversion
processes, they are not used to ,remove pollutants directly from the
waste stream but rather to further treat materials already removed or
currently being generated as a rpart of the treatment operation.
Bioconversion units based on the use of activated sludge or one of the
basic modifications thereof are desigred cn the basis of 90-363 mg (0.2-
0.8 1b) of COD per 0.45 kg (1 1lk) of dry biomass. Depending upon the
nature of the organics, this loading will provide removals in excess of
80-90 percent. Trickling filter systems are designed in a more
empirical fashion using one o©f the many formulae in the literature
relating efficiency to a real loadirg depth, recycle rate and hydraulic
load.

Carbon_ _Adsorption Systems - These are cf +two general types; those which
use a more cr less fixed carbtor ked, and those which use powdered carbon

and recover the spent carbon in an accompanying clarifier. The carbon
is wusually 1loaded at <rates of 45-227 a (0.1-0.5 1b) of poilutant per
0.45 kg (1 1b) of carbor. At conventional surface 1loadings, spent

pcwdered carbon is easily recovered ir a clarifier after coagulation
with inorganic salts or crganic polyelectrolytes.

Carbon regeneration is a comparatively new art. While some regenerative
type systems do exist, they are neither common nor completely
satisfactory, In carbon regeneration, there are a number of
technological questions still to be arswered. For example, movement of
the carbon to the furrace, attritior. rates, control of oxygen to prevent
explosion. All of *hese questions should ke carefully examined prior to
entering upon a major procgram utilizing the carbon adsorption waste
treatment process. However, if the nature of the wastes to be treated
clearly indica+te the desirability of wusing the process, the above
considerations should no* be viewed as absolute deterrents.

Filtration_ for Removal cf Suspended _Solids _ Se2e discussion of o0il
removal.

Dissolved Sclids Removal - The design of systems for this purpose varies
widely with the manufacturer. They are evaluated on the basis of
efficiency, water recovery, and the tendency to foul in the presence of

90



suspended material, Most systems require the removal of most of the
solids prior to treatment. Some require virtually complete removal.
Odver-all water recovery tends tc vary from 65-90 percent depending upon
the particular system employed and the nature of the waste.

dther Treatment Technique cCcnsiderations - In a good part of the soap
and detergent industry, the conversion of raw materials and the recovery
>f reaction by-products is carried out on a batch rather than a
continuous basis. This results in effluent streams which flow
zporadically and vary greatly in content and volume. Because of this,
nost soap and detergent plants have devised ways of offsetting such
irregular performance and obtaining effluent streams of a more constant
r1ature, usually by providing some system capacitance, frequently in the
form of an equalization basin.

fhile it is not recommended that provision be made specifically for ths
control of phosphorus, it is =zrecognized that a certain amount of
ohosphorus is normally degraded in the normal course of waste treatment.
The following discussion is presented to indicate how this occurs.

vhen in the coagulation and sedimentation unit waste treatment process
lime, alum or a combination of iron salts is used as the primary
coagulant for the removal of suspended or colloidal material, the
removal of phosphorus may be carried out concomitantly by making minor
adjustments in the mode of operation and the handling of the sludge. 1In
nany cases, a high degree of removal will be obtainad with no changas in

the standard operating practices. It depends upon the pH levels
eamployed in 1lime coagulation and the level of aluminum Or iron salts
2mployed in polyelectrolyte coagulation. In general, this procedurs

#ill produce phosphorus levels well wunder 1 mg/l and under 0.5 ma/l
where an extremely high level of sedimentation performance is obtained.

In the above mentioned waste treatment process, some phosphorus is
removed as *he phosphate salt of +the metal cation employed in *the
~oagulation step. In the case of 1lime precipitation, pH values in
2xcess of 9.5 are generally required for a high level of removal. The
actual value depends on the background calcium in the waste stream and
he level of removal required. In the case of ferric or aiuminum
ohosphate precipitation, 1-3 times the stochiometric quantity will Le
required for a high degree of removal. As can be se=n, these quantities
ot material do not represent a major addition +to the chemical
requirements and indeed a high 1level cof phosphate removal may be
incidental to susperded and colloidal solids removal. Where phosphorus
cemoval is practiced as a part of an over-all waste +treatmenc operation
vhichk includes bioconversion, a sufficient level or pnosphorus must
emain in the stream flowing +to the biological system to suppert
1icrobial action. Or a weight basis, this is generally of the order of
200 units of COD for each unit of phosphorus.

o facilitate an understanding of the relationship between the various

init processes involved in the over-all waste treatment process, tha
‘ormer have been arranged in the approximate order in which they might

91



occur in a composite waste treatment flow chart in Figure 20. A similar
chart for sludge solids handling is presented in Figure 21.

SPECIAL OPERATIONAL ASPECTS OF CONTRCL TECHNOLOGY

The nature of the treatment scheme proposed herein, coupled with certain
basic characteristics of the industry itself, calls fcr special design
and operating techniques in order to achieve satisfactory waste control.
The factors involved are discussed briefly in the following paragraphs.

The industry employs many batch operations which tend to produce waste
of variable character and quantity. AsS a consequence, there is often a
need for some way of obtaining a more uniform waste stream from the
standpoints of both compositior. and flow. Traditionally tnis has been
jone by installing mixed equalizaticn tanks through which the wastes
pass prior to being subjected to the principal treatment. However,
these units often present operating proklems of their own. For example:

1. If the waste is not at biostatic corcentrations when it reaches the
+reatment plant, soms bacterial growth will occur in the equalization
unit producing solids and tending to reduce the oxidation potential of
the system to ineffective levels with accompanying odors and nuisance
status.

2. It is necessary to provide a minimum cf 0.8 kw/cum (40 hps/1000 gal)
+o be sure that the wastes in the equalization tank are completely mixed
and that sedimentation will not cccur.

on +*he other hand, if an equalization wunit is not provided, unit
operations and processes which are regulated by flow and concentration
will be adversely affected. In minimizing or eliminating the adverse
effects of influent surges, the following should be considered:

1. 1Installation of clarificatiorn units which can be kept uniformly over
4 m (12 feet) side water depth. TDeep units are much Jless subject to
upsets by variations in surface loading than are shallower units of 3 m
(10 £ft) or less.

2. If a completely mixed first stage activated sludge bioconversion
system is to be employed it should be understood that the effluent
quality will vary with the influent strength surges. Effluent quality
variations can be handled either by equalization, or by providing a
second activated sludge stage of the plug flow type. Since the energy
per unit/volume requirements for either option are roughly comparable,
+he latter procedure is gererally the most cost effective means of
dealing with this problem.

If carbon adsorption 1is to be employed instead of bioconversion, an

equalized feed stream will be necessary. Regardless of other
considerations, an upstream system capacitance must be provided if
maximum efficiency is to be obtained from the treatment. Whenever the

waste entering a coagulation and sedimentation unit tends to be highly
biodegradable, troubles with gasification in high solids systems may be

92



COMPOSITE FLOW SHEET
WASTE TREATMENT

SOAP & DETERGENT INDUSTRY

€6

EQUALIZA. OIL & GREASE COAGULATION
TION REMOVAL SEDIMENTATION

w

(&)

[a]

o

SLUDGE & 2

OIL OUT «

A
'

ALTERNATE

TO REGENERATION

L |

CARBON
ADSORPTION

BIOCONVERSION

SEDIMEN-
TATION

SLUDGE - RECYCLE

v

BRINE
FROM
REGENERATION
REVERSE
OSMOSIS
1ON
EXCHANGE
EFFLUENT
SAND OR
t MIXED MEDIA
FILTRATION

GREASE & OIL RECOVERY

SLUDGE CONDITIONING

AND

DISPOSAL

SLUDGE -

WASTE

|

FIGURE 20

FINAL
EFFLUENT



SLUDGE SOLIDS HANDLING
SOAP & DETERGENT INDUSTRY

SLUDGE FROM OILY SLUDGE FROM
WATER TREATER COAGULATION & SEDIMENTATION
WASTE SLUDGE
OVERFLOW TO FROM BIOCONVERSIO
PROCESS SYSTEM
y
THICKENING
OVERFLOW TO
< THICKENING
PROCESS
\V
> TO LAGOON
HEAT
OVERFLOW TO TREATMEN'
PROCESS
DEWATERING
VACUUM FILTER
OR CENTRIFUGE
'
LAGOON
DISPOSAL
CAKE TO INCINERATION
OR GROUND DISPOSAL
< GROUND \l/ INCINERATION
DISPOSAL
ASH TO LANDFILL
OR GROUND DISPOSAL
<
o4

FTRITIRF 21



anticipated if neutral pH values are employed for coagulation.
Therefore, it is necessary to evaluate the residence or noldup of solids
that can be employed, prior to deciding upon a treatment system. Plant
shutdown for +urnaround or under emergency conditions, particularly if
operations cease for more than two to three days, can result in a
diminution 1in the effectiveness o©f bioconversion systems on startup.
Under such circumstances, the advantages of having an equalization unit
of substantial size ahead of the biocconversion unit become apparent.
During turnaround, the equalization unit may be drained and cleaned,
thereby providing the food materials necessary to sustain the resident
biota in the bioconversion portion of +the system. If this 1is rot
possible, provision should be made for the discharge of stored
concentrated waste tc the bioconversion unit during plant shutdown.

The equipment associated with the treatment steps proposed herein does
not have extraordinary maintenance requirements. Normal once per year
examination, along with routire maintenance, is the standard
requirement. Consideration should be given to providing unit by-passes
or the wutilization of design concepts which will permit routine
maintenance without taking the unit out o0f service. It should be
generally possible to by-pass each individual unit without taking the
plant off +he 1line or markedly changing the over-all operational
efficiency.

Waste treatment works must be well managed +to avoid their becoming
public nuisances. If not handled properly, lagoons, the incineration of
sludge or the regeneration of carbon may generate objectionable odors.
This problem may be eliminated or controlled by proper location of the
units and the wuse of gas emission control equipment. In the case of